I C I Report No.: TCT180315E006

6.7. Dwell Time

6.7.1. Test Specification

Test Requirement: FCC Partl5 C Section 15.247 (a)(1)

Test Method: ANSI C63.10:2013

The average time of occupancy on any channel shall not
be greater than 0.4 seconds within a period of 0.4
seconds multiplied by the number of hopping channels
employed.

Test Setup: I_EI i — = ]

EUT

Limit:

Spectrum Analyzer

Test Mode: Hopping mode

1. The testing follows ANSI C63.10:2013 Measurement
Guidelines.

2. The RF output of EUT was connected to the
spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each
measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

: 4. Enable the EUT hopping function.

Test Procedure: 5. Use the following spectrum analyzer settings: Span =
zero span, centered on a hopping channel; RBW
shall be < channel spacing and where possible
RBW should be set >> 1 /T, where T is the expected
dwell time per channel; VBW=RBW,; Sweep = as
necessary to capture the entire dwell time per
hopping channel; Detector function = peak; Trace =
max hold.

6. Measure and record the results in the test report.

Test Result: PASS

6.7.2. Test Instruments

Equipment Manufacturer Model Serial Number | Calibration Due

Spectrum Analyzer Agilent N9020A MY49100060 Sep. 27, 2018

RF Cable
(9KHz-26.5GHz)

Antenna Connector TCT RFC-01 N/A Sep. 27, 2018

TCT RE-06 N/A Sep. 27, 2018

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
international system unit (SI).
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I C I Report No.: TCT180315E006

6.7.3. Test Data

AIOTPS OVER | PEEEE Dwell time Limit
Mode Packet O_ccupancy 'I_'ransfer (second) | (second) Result
Time (hops)| Time (ms)
GFSK DH1 320 0.376 0.120 0.4 PASS
GFSK DH3 160 1.631 0.261 0.4 PASS
GFSK DH5 106.67 2.880 0.307 0.4 PASS
Pi/ADQPSK | 2-DH1 320 0.383 0.123 0.4 PASS
Pi/ADQPSK | 2-DH3 160 1.632 0.261 0.4 PASS
Pi/ADQPSK | 2-DH5 106.67 2.880 0.307 0.4 PASS
8DPSK 3-DH1 320 0.383 0.123 0.4 PASS
8DPSK 3-DH3 160 1.632 0.261 0.4 PASS
8DPSK 3-DH5 106.67 2.888 0.308 0.4 PASS

Note: 1. In normal mode, hopping rate is 1600 hops/s with 6 slots in 79 hopping channels.

For DH1, With channel hopping rate (1600 / 2 / 79) in Occupancy Time Limit (0.4 x 79) (s), Hops Over
Occupancy Time comes to (1600 /2 /79) x (0.4 x 79) = 320 hops

For DH3, With channel hopping rate (1600 / 6 / 79) in Occupancy Time Limit (0.4 x 79) (s), Hops Over
Occupancy Time comes to (1600 /4 /79) x (0.4 x 79) = 160 hops

For DH5, With channel hopping rate (1600 / 6 / 79) in Occupancy Time Limit (0.4 x 79) (s), Hops Over
Occupancy Time comes to (1600 /6 /79) x (0.4 x 79) = 106.67 hops

2. Dwell Time(s) = Hops Over Occupancy Time (hops) x Package Transfer Time

Test plots as follows:

Page 32 of 65

Hotline: 400-6611-140  Tel: 86-755-27673339  Fax: 86-755-27673332  http://www.tct-lab.com




Hotline:

Agilent Spoctrum Analyzer - Swopt SA

Center Fre: 2.44100000 GHz Avg Type: Log-Pwr
PHO:

Trig: Free Run
#tten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.441000000 GHz

Res BW 1.0 MHz #VBW 1.0 MHz Sweep

STATUS

Frequency

Center Freq
2.441000000 GHz

StartFreq

FreqOffset
OHz

Span 0 Hz
1.000 ms (1001 pts)

Agilent Spoctrum Analyzer - Swopt SA
RE o LE0R A I,

Center Freq 2.441000000 GHz
PHNO: Fast
IFGain:Low

Trig: Free Run
#Atten: 30 dB

——

Ref Offset 1 dB
Ref 20.00 dBm

| ! ' |
Center 2.441000000 GHz.
Res BW 1.0 MHz

#VBW 1.0 MHz Sweep

STAT

ALTGH AUTO.
Avg Type: Log-Pwr

102:34:08 PM Mai 20, 2018
TRACE Frequency

TveE

AMKr1 1.631 m
6.56 dB

Center Freq
2.441000000 GHz|

Freq Offset
0 Hz|

Span 0 Hz
3.000 ms (1001 pts)
us

Avg Type: Log-Par

Trig: Free Run
#tten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.441000000 GHz

Res BW 1.0 MHz #VBW 1.0 MHz Sweep

Frequency
AMKr1 80
-13.96 dB

Center Freq
2.441000000 GHz

FreqOffset
OHz

Span 0 Hz
4.000 ms (1001 pts)

400-6611-140  Tel: 86-755-27673339

Fax: 86-755-27673332

Report No.: TCT180315E006
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Agilent Spoctrum Analyzer - Swopt SA

Center Fre 2.44100000 GHz

PHO: Fast -+~
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

i

Center 2.441000000 GHz
Res BW 1.0 MHz

#VBW 1.0 MHz

Report No.: TCT180315E006

Pi/ADQPSK
2-DH1

Avg Type: Log-Pur Frequency

Trig: Free Run
#tten: 30 dB

Center Freq
2.441000000 GHz

sy

FreqOffset
OHz

Span 0 Hz
Sweep 1.000 ms (1001 pts)

STATUS

Agilent Spoctrum Analyzer - Swopt SA

Center Freq 2.441000000 GHz

PHO: Fast ~+—
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.441000000 GHz
Res BW 1.0 MHz

02:41:27 PMMar 20, 2018
Avg Type: Log-Pwr TRACE

Frequency
Trig: Free Run
#Atten: 30 dB

Center Freq
2.441000000 GHz|

Freq Offset
0 Hz|

Span 0 Hz
Sweep 3.000 ms (1001 pts)

STATUS

#VBW 1.0 MHz

Agilent Spoctrum Analyzer - Swopt SA

Center Freq 2.441000000 GHz

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.441000000 GHz
Res BW 1.0 MHz

: Fast -
IFGain:Low

Avg Type: Log-Pwr Frequency

Trig: Free Run
#tten: 30 dB

AMKr1 2.880 ms
4.99 dB

Center Freq
2.441000000 GHz

FreqOffset
OHz

Span 0 Hz
Sweep 4.000 ms (1001 pts)

#VBW 1.0 MHz

Hotline: 400-6611-140

Tel: 86-755-27673339
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Report No.: TCT180315E006

Agilent Spoctrum Analyzer - Swopt SA

Center Fre 2.44100000 GHz

PHO: Fast -+~
IFGain:Low

Trig: Free Run
#tten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

’N\mﬂ ”‘ﬂ‘lWﬁT

Center 2.441000000 GHz

Res BW 1.0 MHz #VBW 1.0 MHz

Avg Type: Log-Pwr

STATUS

Frequency

Center Freq
2.441000000 GHz

FreqOffset
OHz

Span 0 Hz

Sweep 1.000 ms (1001 pts)

Agilent Spoctrum Analyzer - Swopt SA

Center Freq 2.441000000 GHz

PHO: Fast ~+—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

i

Center 2.441000000 GHz

Res BW 1.0 MHz #VBW 1.0 MHz

Avg Type: Log-Pwr

Center Freq
2.441000000 GHz|

Freq Offset
0 Hz|

Span 0 Hz
Sweep 3.000 ms (1001 pts)

STATUS

Agilent Spectrum Analyzer - Swept SA
Center Freq 2.441000000 GHz
IFGai:nT:w "

Trig: Free Run
#tten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

!

Center 2.441000000 GHz
Res BW 1.0 MHz

#VBW 1.0 MHz

Avg Type: Log-Par

AMKr1 2.888 ms

02 45:27 PMMat
Tace Frequency
et
1

-9.29 dB

Center Freq
2.441000000 GHz

FreqOffset
OHz

Span 0 Hz

Sweep 4.000 ms (1001 pts)

Hotline: 400-6611-140  Tel: 86-755-27673339

Fax: 86-755-27673332
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6.8. Pseudorandom Frequency Hopping Sequence

Test Requirement: FCC Partl5 C Section 15.247 (a)(1) requirement:

Frequency hopping systems shall have hopping channel carrier frequencies separated
by a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is
greater.

Alternatively. Frequency hopping systems operating in the 2400-2483.5 MHz band
may have hopping channel carrier frequencies that are separated by 25 kHz or
two-thirds of the 20 dB bandwidth of the hopping channel, whichever is greater,
provided the systems operate with an output power no greater than 125 mW. The
system shall hop to channel frequencies that are selected at the system hopping rate
from a Pseudorandom ordered list of hopping frequencies. Each frequency must be
used equally on the average by each transmitter. The system receivers shall have
input bandwidths that match the hopping channel bandwidths of their corresponding
transmitters and shall shift frequencies in synchronization with the transmitted signals.

EUT Pseudorandom Frequency Hopping Sequence

The pseudorandom sequence may be generated in a nine-stage shift register whose
5th and 9th stage outputs are added in a modulo-two addition stage. And the result is
fed back to the input of the first stage. The sequence begins with the first one of 9
consecutive ones; i.e. the shift register is initialized with nine ones.

* Number of shift register stages: 9

« Length of pseudo-random sequence: 2°-1 = 511 bits

 Longest sequence of zeros: 8 (non-inverted signal)

FEH:HH{HHIEH:H:H}ﬂ

W

Linear Feedback Shift Register for Generation of the PRBS sequence

An example of Pseudorandom Frequency Hopping Sequence as follow:
0 2 4 6 62 64 ___?8 1 ____?3?5??

___________________________________

Each frequency used equally on the average by each transmitter.

The system receivers have input bandwidths that match the hopping channel
bandwidths of their corresponding transmitters and shift frequencies in
synchronization with the transmitted signals.
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6.9. Conducted Band Edge Measurement

6.9.1. Test Specification

Test Requirement: FCC Partl5 C Section 15.247 (d)

Test Method: ANSI C63.10:2013

In any 100 kHz bandwidth outside the intentional
radiation frequency band, the radio frequency power
shall be at least 20 dB below the highest level of the
radiated power. In addition, radiated emissions which fall
in the restricted bands must also comply with the
radiated emission limits.

Test Setup: El oe L °

Limit:

Spectrum Analyzer EUT

Test Mode: Transmitting mode with modulation

1. The testing follows the guidelines in Band-edge
Compliance of RF Conducted Emissions of ANSI
C63.10:2013 Measurement Guidelines.

2. Set to the maximum power setting and enable the
EUT transmit continuously.

3. Set RBW =100 kHz (1% span=10MHz), VBW = 300
kHz (ZRBW). Band edge emissions must be at least

Test Procedure: 20 dB down from the highest emission level within

the authorized band as measured with a 100kHz

RBW. The attenuation shall be 30 dB instead of 20

dB when RMS conducted output power procedure is

used.
4. Enable hopping function of the EUT and then repeat
step 2 and 3.
5. Measure and record the results in the test report.
Test Result: PASS
6.9.2. Test Instruments
Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer Agilent N9020A MY49100060 Sep. 27, 2018
RF Cable
(9KHz-26.5GHz) TCT RE-06 N/A Sep. 27, 2018
Antenna Connector TCT RFC-01 N/A Sep. 27, 2018

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
international system unit (SI).
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6.9.3. Test Data

GFSK Modulation

Lowest channel

Agilent Spectrum Analyzer - Swept SA

Test channel:

Agilent Spoctrum Analyzer - Swopl SA

I ; g ] 025 3] AUT
Start Freq 2.310000000 GHz Avg Type: Log-Pur Frequency Start Freq 2.310000000 GHz ) Avg Type: Log-Pur

PNO: Fost Ly Trig:Free Run Avg|Hold:>100/100 Past e Trig:FreeRun Avg|Hold> 100100
IFGainiL ow #Atten: 30 dB L IFGain:Low #Atten: 30 dB

Frequency

: - o =
I 3 55 GHZ] Ref Offset 1 dB Mkr1 2.401 865

Ref 20.00 dBm 417 Ref 20.00 dBm

Center Freq
2357500000 GHz|

StartFreq
23310000000 GHz,

StopFreq)
2.405000000 GHz,
|

Stop 2.40500 GHz (#2770 @ [Start 2.31000 GHz Stop 2.40500 GHz,
Sweep 9,133 ms (1001 pts) CELLUT i Res BW 100 kHz Sweep 9.133 ms (1001 pts)|
Auto Man

FUNCTION __FUNCTION FUNCTION VALUE_ ~ FUNCTION

1.4 ‘\7 dBm
54 mI dBm |

Freq Offset]
0 Hz|

No-hopping mode Hopping mode
Test channel: Highest channel

Agilent Spectrum Analyzer - Swept SA

Frequency Start Freq 2.477000000 GHz — xgﬂlg;v‘l:’;#;oi‘;%‘;'

0: Fast Cp
IFGain:Low AAtten: 30 4B

Agilent Spoctrum Analyzer - Swopl SA

Frequency

Start Freq 2.477000000 GHz Avg Type: Log-Pur

™
PNO: Fost Ly Trig:Free Run Avg|Hold>> 100100 .
IFGain: ow #Atten: 30 dB
5 g Auto Tune,
Ref Offset 1 dB ' ! -
Ref 20.00 dBm

1 Center Freq

Ref Offset 1 dB
Ref 20.00 dBm

StartFreq
2477000000 GHz

Stop 2.50500 GHz,
#VBW 300 kHz Sweep 2.733 ms (1001 pts)

FUNCTION | FUNCTION wioTH
Kl S“-I dBm |

1754 dam)|
6 dBm | FreqOffset
d 0Hz)
= STaTus

No-hopping mode Hopping mode

STATUS
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Pi/4DQPSK Modulation

Report No.

: TCT180315E006

Test channel:

Agilent Spoctrum Analyzer - Swopl SA
02:56:19 PM I

Avg Type: Log-Pur A

Start Freq 2.310000000 GHz
P Avg|Hold:> 1001100

NO: Fast (g0 T!
IFGainiLow

Ref Offset 1 dB
Ref 20.00 dBm

T T R

Start 2.31000 GHz Stop 2.40500 GHz
L #/BW 300 kHz Sweep 9.133 ms (1001 pts)

v FURCTION __FUNCTION WIDTH

-2.318 dBm |

- = jan
iz
55,154 dBm|
M 58,043 dBm FreqOffset
N | 54304dBm| | OHz|
= SaTus

StartFreq
2310000000 GHz,

Lowest channel

Agilent Spectrum Analyzer - Swept SA

Start Freq 2.310000000 GHz Avg Typa:Log-Par

Ref Offset 1 dB
Ref 20.00 dBm

| P —

Start 2.31000 GHz
#Res BW 100 kHz

tFast Ly Trig:FreeRun AvglHold:>100/100
IF Gain:Low #Atten: 30 dB

Mkr1 2.4

Y PRSP PR NPT S ST

Stop 2.40500 GHz,
#VBW 300 kHz Sweep 9.133 ms (1001 pts)

FUNCTION | FUNCTION WiOTH

StATUS

No-hopping mode

Hopping mode

Test channel:

Agilent Spectrum Analyzer - Swept SA

Avg Type: Log-Pur
Avg|Hold=> 1001100

Ref Offset 1 dB Mkr1
Ref 20.00 dBm

Stop 2.50500 GHz
Sweep 2.733 ms (1001 pts);

FUNCTION __FUNCTIOH

Frequency

Auto Tune|

Center Freq
2.491000000 GHz|

StartFreq
2477000000 GHz,

Freq Offset]
0 Hz|

Agilent Spectrum Analyzer - Swept SA

Highest channel

Start Freq 2.477000000 GHz Avg Typa:Log-Par
P

Ref Offset 1 dB
Ref 20.00 dBm

6t g Trig:FreeRun Avg|Hold:> 1001100
IF Gainil ow #Atten: 30 dB

Mkr1

#VBW 300 kHz Sweep 2.733 ms (1001 pts)

Frequency

2.477 840 GHz
Bm

Stop 2.50500 GHz,

FUNCTION | FUNCTION WiOTH

No-hopping mode

Hopping mode

Hotline: 400-6611-140  Tel: 86-755-27673339

Fax: 86-755-27673332
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8DPSK Modulation

Report No.: TCT180315E006

Test channel:

Agilent Spoctrum Analyzer - Swopl SA

; 035
Start Freq 2.310000000 GHz i
PNO: Fast g Trig: Free Run AvglHold:> 100100
IFGain: ow #Atten: 30 dB
40 Auto Tune,
Ref Offset 1 dB ' ; "
Ref 20.00 dBm

N 1 2401865 GHz 2,026 dBm |
N 1 2,400 000 GHz 54,076 dBm |
N 1] f 2.380 000 GHz 57623 dBm

Frequency

Avg Type: Log-Pur

Center Freq
2357500000 GHz|

StartFreq
2310000000 GHz,

P N R PRy

Stop 2.40500 GHz
#/BW 300 kHz Sweep 9.133 ms (1001 pts)

Lowest channel

Agilent Spectrum Analyzer - Swept SA

Start Freq 2.310000000 GHz ;i Avg Typa:Log-Par
. Trig: Free Run AvglHold>100/100

Start 2.31000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.133 ms (1001 pts)

IF " mAtten: 30 dB
Ref Offset 1 dB Mkr1 2.4
Ref 20.00 dBm

Stop 2.40500 GHz,

FURCTION __FUNCTION WIDTH FUNCTION VALUE

1
1

FUNCTION | FUNCTION

2453 dBm
58,
]

>
STATUS

=

StATUS

No-hopping mode

Hopping mode

Test channel:

Agilent Spectrum Analyzer - Swept SA

Highest channel

Agilent Spectrum Analyzer - Swept SA

Avg Typa., :gter
AvglHold:> 1001100
1 Auto Tune|
Ref Offset 1 dB Mkr1
Ref 20.00 dBm
Center Freq
2.491000000 GHz|

StartFreq
2477000000 GHz,

Stop Freq|
2505000000 GHz|
|

Stop 2.50500 GHz CF Step
Sweep 2.733 ms (1001 pts) 2.800000 MHz

Avg Typa: Log-Pwr

Frequency Start Freq 2.477000000 GHz )
. Trig: Free Run Avg|Hold:> 1001100

" aaten: 30 4B

17:01PM Mar 20, 2018
e i Frequency

e

Mkr1 2.479

Ref Offset 1 dB
Ref 20.00 dBm

Stop 2.50500 GHz,
Sweep 2.733 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUHCTION VALUE A (Auto an

Freq Offset]
0 Hz|

2,692 dBm |
56,816 dBm|
57.294 dBm

FUNCTION | FUNCTION WiOTH

1f] 2.486212GHz| 56387 dBm| | _
I
>

FURCTION VALUE

u =

StATUS

No-hopping mode

Hopping mode
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6.10. Conducted Spurious Emission Measurement

6.10.1. Test Specification

Test Requirement: FCC Partl5 C Section 15.247 (d)

Test Method: ANSI C63.10:2013
In any 100 kHz bandwidth outside the intentional
radiation frequency band, the radio frequency power

Limit: shall be at least 20 dB below the highest level of the

; radiated power. In addition, radiated emissions which fall

in the restricted bands must also comply with the
radiated emission limits.

Test Setup: @ — e ]
Spectrum Analyzer EuUT

Test Mode: Transmitting mode with modulation

1. The testing follows the guidelines in Spurious RF
Conducted Emissions of ANSI C63.10:2013
Measurement Guidelines

2. The RF output of EUT was connected to the
spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each
measurement.

3. Set to the maximum power setting and enable the

Test Procedure: EUT transmit continuously.

4. Set RBW = 100 kHz, VBW = 300kHz, scan up
through 10th harmonic. All harmonics / spurs must be
at least 20 dB down from the highest emission level
within the authorized band as measured with a 100
kHz RBW.

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded
against the limit line in the operating frequency band.

Test Result: PASS

6.10.2. Test Instruments

Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer Agilent N9020A MY49100060 Sep. 27, 2018
RF Cable
(9KHz-26.5GHz) TCT RE-06 N/A Sep. 27, 2018
Antenna Connector TCT RFC-01 N/A Sep. 27, 2018

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (SI).
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TCT

6.10.3. Test Data
GFSK mode

Hotline: 400-6611-140  Tel: 86-755-27673339  Fax: 86-755-27673332

Lowest Channel

Agilent Spectrum Analyzer - Swept SA

L 09 AC INT ALTGN
Avg Type: Log-Pur
PHO: Fast Cpo T1ig: Free Run AvglHold>100/100
IFGain:Low #Atten: 30 dB

30.000000 MHz

Ref Offset 1 dB
Ref 20.00 dBm

‘1

StopFreq

25.000000000 GHz

Start 30 MHz Stop 25.00 GHz, CF Step
HiRes BW 100 kHz #VBW 300 kHz Sweep 2.387 s (10001 pts)fBERCTL o elc

MKr1 2.402 2 GHz LU
1.996 dBm

Center Freq

12.615000000 GHz,

03:19:57 PM Mat 20, 2018
TR Frequency

StartFreq
30.000000 MHz|

=]

VKR, MODE TRC 5CL % v FUNCTION | FUNCTION wIDTH
1 2,402 2 GHz -1.996 dBm
2
3 | I
4 |
5. N N

216440 GHz -48.192 dBm
1

- 1
6
7
]
El
10
1 -
>

FONCTION ALE A [

Freq Offset
0 Hz|

sG STATUS

Middle Channel

INT ALTGN
Avg Type: Log-Pur
PHO: Fast Cpo T1ig: Free Run AvglHold>100/100

IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

.1

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz

Center Freq
12515000000 GHz|

StartFreq
30.000000 MHz|

=]

StopFreq
25.000000000 GHz

WA MODE TRC SCL % ¥

BN [1[F] 2,442 1 GHz -1.250 dBm

2 INEEN 16.682 5 GHz 48526 dBm
I

FUNCTION | FUNCTION WIDTH

FUNCTION VALUE  ~

Freq Offset
0 Hz|

sG STATUS

Highest Channel

Agilent Spoctrum Analyzer - Swopt SA
S0& AC ALTGN.
Start Freq 30.000000 MHz I Avg Type: Log-Pwr
PHO: Fast po Trig: Free Run Avg|Hold:>100/100
IFGainilow _ #Atten: 30 dB

Ref Offset1 dB
Ref 20.00 dBm

.1

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz

Frequency

Center Freq
12.515000000 GHz|

Start Freq|
30.000000 MHz|

StopFreq
26.000000000 GHz,

Stop 25.00 GHz! CF Step
2.497000000 GHz

MEF MODE TRC| SCL = FUNCTION | FUNCTION WIDTH

- (aute Man

FreqOffset
OHz

Report No.: TCT180315E006
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Pi/ADQPSK mode Lowest Channel

Agilent Spectrum Analyzer - Swept SA

30.000000 MHz

I, ALIGN AUTO | 03:24:00 PM Mar 20, 2018
Avg Type: Log-Pur c

PHO: Fast (a0 17ig:Free Run Avg|Hold>100/100

IFGain:Low #Atten: 30 dB

Frequency

E|
TvPE

Ref Offset 1 dB Mkr1

Ref 20.00 dBm

1 Center Freq
4 12515000000 GHz,

StartFreq
30.000000 MHz|

=]

StopFreq
25.000000000 GHz

Start 30 MHz " Stop 25.00 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (10001 ptoyfERETL e ge
Man

WA WODE TC 50U % v FONCTION | FURCTIONWIOTH  FUNCTIONVALLE . [LAS
BN [1[F] 2,402 2 GHz -2.392 dBm
21017 3GHz 46233 dBm
I
I
I

Freq Offset
0 Hz|

MSG STATUS

Middle Channel

ALIGNAUTO |03:28:50 PM Mai 20, 2018
Avg Type: Log-Pur e
Avg|Hald>100/100

Frequency

0: Tast Ly Trig:Free Run
ow  #Atten: 30 dB

Ref Offset 1 dB Mkr1

Ref 20.00 dBm

1 Center Freq
L 12515000000 GHz

Start Freq|
30.000000 MHz|

MER MODE TRC| SCL * h
B N1 2.4396 GHz 2613 dBm
- 210223 GHz 45706 dBm

FUNCTION | FUNCTION WIDTH FUNCTIDN VALUE

FreqOffset
OHz

MSG =

INT ALIGNAUTO | 03:34:08 PM Mai 20, 2018
Avg Type: Log-Pur TRACE

PHO: Fast Cpo T1ig: Free Run AvglHold>100/100
IFGain:Low #Atten: 30 dB

Frequency

Tvee

Auto Tune
Ref Offset 1 dB
Ref 20.00 dBm
; CenterFreq
¢ 12515000000 GHz,

StartFreq
30.000000 MHz|

=]

e StopFreq

25.000000000 GHz,

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz

WA MODE TRC SCL % FUNCTION | FUNCTION wIDTH ~
BN [1[F] 24796 GHz 3,
2 ITHEN

Freq Offset
0 Hz|

MSG STATUS
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8DPSK mode

Lowest Channel

Agilent Spectrum Analyzer - Swept SA

i 0@ AC
Start Freq 30.000000 MHz

PNO: Fast g Trig: Free Run
\FGain:Low __ #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

.1

#Res BW 100 kHz #VBW 300 kHz

Report No.: TCT180315E006

Frequency

Stop 25.00 GHz
Sweep 2.387 s (10001 pts)

Swm~NaaRLN =

MER MODE TRC SCL

24796 GHz |
210323 GHz,

FUNCTION | FLNCTION WIDTH FUNCTION

STATUS

Middle Channel

Agilent Spectrum Analyzer - Swept SA

i S0 AC
Start Freq 30.000000 MHz

PHO: Fast oy Trig: Fres Run
\FGain:Low | #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

#Res BW 100 kHz #VBW 300 kHz

03141532 P Mar 20, 2018

Frequency

TvPe|

Stop 25.00 GHz
Sweep 2.387 s (10001 pts

MER MODE TRC SC1

STATUS

Highest Channel

PHO: Fast oy Trig: Fres Run
\FGain:Low | #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

"\

#Res BW 100 kHz #VBW 300 kHz

LIGNAUTG 03:44:00 PM Mar 20, 2018

Avg Type: Log-Pwr TRACE Frequency

AvglHold:> 1001100

Stop 25.00 GHz
Sweep 2.387 s (10001 pts

MER MODE TRC SCL

2402 2 GHz! -2318 dBm |
20,9948 GHz | 45,604

FUNCTION | FNCTION WIDTH FLNCTION VALUE
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I C I Report No.: TCT180315E006

6.11. Radiated Spurious Emission Measurement

6.11.1. Test Specification

Test Requirement: FCC Partl5 C Section 15.209
Test Method: ANSI| C63.10:2013
Frequency Range: 9 kHz to 25 GHz
Measurement Distance: 3m
Antenna Polarization: Horizontal & Vertical
Frequency Detector RBW VBW Remark
9kHz- 150kHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz- Quasi-peak 9kHz 30kHz | Quasi-peak Value
Receiver Setup: 30MHz
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Peak 1MHz 3MHz Peak Value
Abdve 1GHz Peak 1MHz 10Hz Average Value
Frequenc Field Strength Measurement
q Y (microvolts/meter) Distance (meters)
0.009-0.490 2400/F(KHz) 300
0.490-1.705 24000/F(KHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
Limit: 216-960 200 3
Above 960 500 3
Field Strength Mea;urement
Frequency . Distance Detector
(microvolts/meter)
(meters)
500 3 Average
Above 1GHz 5000 3 Peak
For radiated emissions below 30MHz
Distance =3m
Computer =
‘ Pre -Amplifier |
Test setup: -
4— lurn table
— Receiver
30MHz to 1GHz
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